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Report No_: CTT180830428ENR2 Date: Jun. 28, 2018 Page 1of8

Applicant: LIMELIGHT
Address:

The following merchandise was (were) submitted and identified by client as:

Sample Name: Flat Vibrant Cotton Tote;Slim Sac-Samll-full color ,13"8.75" ;Slim
Sac-Medium-Full Color 16" 14" ;Economy Satchel-Full Color15™ 143" ; Smaill
Shopper Tote-Full color on Front 10°h*8"w*4" full gusset,-Wide Shopper Tote-Full
color on Front,11.5"h"16""5.75" full gusset ;. Front Pocket Shopper Tote-Full
Color on Front Pocket 13"h"13"w"5" full gusset; ,Cleaning Cloth-Full eolor
wiPouch; .Promotional Bandana-Full color,, Buff-Seamless-Full coler; Can
Helder; Thin Mouse Pad; Large Full Coler Scarf 23.5""71"; Dress Tie; Flat
Tote-Full color on Front Only : Flat Tote-Full Color on Both sides;Heavy Duty Flat
Tote; Super Drawstring Pack-17"0"14%w-8000 Denier-one Side Print; Super
Drawstring Pack-17"h"14"w-8000D Denier-Both Side Print; Wine Botile
Holder.Double Wine Bottle Holder, 10"Neoprene Zippersd Tablet Case-Full color
Front Side ; 13"Neoprens Zippered Tablet Case-Full Color Front Side ‘Luggage
Finder-Full Color; Lunch Bag-Full color Both sides10™*10™4.75; Flip Flops-Full
color :BBQ Mitt-Rubber Insulation-Full color
5100 . S504, 5508 ,5505 .5130,.5131.5132 PADS,

Model No.: BANDD1,CLO1,5300A.5300.CLO2.2400.5101,5102,5106.5107,.5111,5220,5222
2310,5315,5306,5306,5312,5202,5410,2402

Sample Color: White

Suppler: Xiamen Hailight Industry&Trade Co. Jtd.

Buyer: Limelight

Exported to: UsSA

Country of Origin: China

Sample Received Date: Jun. 22 2018

Completed Date: Jun. 28, 2018

Test Result(s): Please refer to next page(s).
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Report No.: CTT180630428ENR2 Date: Jun. 26, 2018 Page 2 of 8

Test Requested and Conclusion(s):

No. Test Sample Standard and Requirement Conclugion(s)
California Proposition 65, Alameda Superior é
Tested materials of submitted g (Please refer to “N°
1 PR Court, Case No. RG 09-459448 R e
- Total Lead (Ph)
page)
PASS
o Tested materials of submitted Client's requirements on Total Cadmium (Please refer to *N"
samples (Cd) note of the next
page)
California Proposition 65, San Francisco .
Tested materials of submitted , : (Please refer to *N”
3 samples Supernior Court, Case No CGC-10-497724 e
- Phithalates
page)

Consumer Tesfing Technology Co., Lid.

Test Result(s):

CP&5, Alameda Supenor Court, Case No. RG 09-455448 - Total Lead (Pb)

Method:

Metal - With reference to CPSC-CH-E1001-08.3

Nonmetal - With reference to CPSC-CH-E1002-08.3

Surface coating - With reference to CPSC-CH-E1003-09.1, analyzed by Atomic Absorption Spectroscopy
(AAS) or Inductively Coupled Plasma Optical Emission Spectroscopy (ICP-0OES).

Material No. Material Type Limit (mg/ka) Result (mg/kg) Conclusion
1#2+12M d 300 M.D. PASS
3 d 300 N.D. PASS
4+5M d 300 N.D. PASS
6 b 200 N.D. PASS
B+9+10M d 300 N.D. PASS
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M!W Test Report

Report No.: CTT180630428ENR2 Date: Jun. 26, 2018 Page 3of 8
11+13H d 300 N.D. PASS
14415M d 300 N.D. PASS
16+17™ d 300 N.D. PASS

18 b 200 23 PASS
19+20M b 200 N.D. PASS

Maternial Type:

a. Paints and surface coatings.

b. PVC components.

c. Leather (including composited leather) components.

d. Matenals or components other than a-c.

Mote: 1. mgfkg = milligram per kilogram (ppm).

2.  M.D. = Not Detected (< RL).

3. RL (Reporting Limit) = 10 makq.

4. “W'=This data is obtained from composite testing on more than one materials, it is possible that
result obtained from individual testing on any one of the materials is substantially higher. Please
be cautious when using this data for compliance evaluation.

Total Cadmium (Cd) ®

Method:

Metal - With reference to CPSC-CH-E1001-08.3

Nonmetal - With reference to CPSC-CH-E1002-08.3

Surface coating - With reference to CPSC-CH-E1003-09.1, analyzed by Atomic Absorption Spectroscopy
{AAS) or Inductively Coupled Plasma Optical Emission Spectroscopy (ICP-0ES).

Ha:;m Client's Limit (mg/kg) Result (mg/kg) Conclusion
1424120 300 N.D. PASS
3 300 N.D. PASS
445H 300 N.D. PASS
& 300 N.D. PASS
B+9+ 10 300 M.D. PASS
11+13 300 M.D. PASS
144154 300 N.D. PASS
16+17" 300 N.D. PASS
18 300 N.D. PASS
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CNSSHER TESTING TocH
Report Mo.: CTT180630428ENR.2 Date: Jun. 26, 2018 Page 4 of B
19+200 300 | N.D. PASS
Mote: 1. mg/kg = miligram per kilogram (ppm).
2.  M.D. = Not Detected (<RL).
3. RL (Reporting Limit) = 2 mg/kg.
4. ¥ =This data is obtained from composite testing on more than one materials, it is possible that

result obtained from individual testing on any one of the materials is substantially higher. Please
be cautious when using this data for compliance evaluation.

CP&5, San Francisco Superior Court, Case No. CGC-10-497729 - Phthalates

Method: With reference to CPSC-CH-C1001-09.3, analyzed by Gas Chromatograph-Mass Spectromeiry
(GC-MS).

Substances | DBP BBP DEHP DINP DNOP DIDP DnHP ®
CAS No. | B4-T4-2 | 85-68-T | 117-81-7 28553-12-0] 117-84-0 26761-40-00 B84-75-3
Limit (mg/kg)| 1000 | 1000 1000 = = = = Conclusion
RL (mg/kg) 50 50 50 100 50 100 50
Material No. Result (mg/'kg)
6 N.D. N.D. MN.D. N.D. M.D. M.D. N.D. PASS
7 N.D. N.D. N.D. N.D. M.D. M.D. N.D. PASS
18 N.D. N.D. 111 N.D. M.D. M.D. N.D. PASS
19+20M N.D. N.D. N.D. N.D. M.D. M.D. MN.D. PASS
Mote: 1. mg/kg = milligram per kilogram (ppm).

2. N.D. =Not Detected (< RL).

3. RL = Reporting Limit.

4. Accessible component means a poly vinyl chloride or other soft plastic, vinyl, or synthetic leather
component of a covered product that could be touched by a person during reasonably
foreseeable use.

5. "="= According to request for testing by the applicant, is not regulatory requirements for test
item

6. “¥*=This data is obtained from composite testing on more than one materals, it is possible that
result obtained from individual testing on any one of the materials is substantially higher. Please
be cautious when using this data for compliance evaluation.

7. CTT180630428ENR1 is replaced by this report.

Thiz best repar i3 1Siued By e company Subject o i Genersl Condtion: of Serdtes prnbed overied oF Ivallabie on regus] ind SCOESibie Of e 22158 COM | ARpnEon 1 dren B
the Imialons of [la0EEy, AEmMARMCason ang Jureictonal iFoues Sofined Mentn, Uniess olnenaise soited the neouis shiwn In (g report refer oaly B9 (e Samping)
writlen perrriszion of the company, This st repar? cannot be reproduced, except in Tul. Any inguiry about this report, piease raise Fom fe date of receipl of e
ovendue wil not be accept. s marbed with "n° means ey ans ot accredied by CHAS, “s° means e Be of subconiracion . THs report is nat In the
canat be &1 domesic social mpartalty proof data

onsumer Testi E:hﬂﬂlﬂgf' fzt-2nd Floor Buliding 5.0Cisna B, Yingoal Entrepreneurship Fark . Mo E21X0nk: Road,
= = T ﬁgT Cﬂ"LM' TelS6-STH9958 6553 FacS6-ST9-8958 6547 Emalt mifditisb com  HoBine: 400 6763




Report No.: CTT180630428ENR2 Date: Jun. 26, 2018 Page 5 of 8
Test Material List

The following materials apply only to the samples submitted for chemical testing

Material No. Description Location
1 Gray white synthetic fiber Cloth
2 White synthetic fiber Cloth
3 Black synthetic fiber Velcro
4 White synthetic fiber Glove
5 Black synthetic fiber Glove
B Black leatherctie Glove
T Black foam Interlayer
& White synithetic fiber Bag
g Black synthetic fiber Bag
10 Beige white synthetic fiber Bag
1 White non-woven Bag
12 Black synthetic fiber Portable belt
13 Black non-woven Portable belt
14 White synthetic fiber Tie
15 White synthetic fiber Linning of tie
16 White synthetic fiber Kerchief
17 Gray synthetic fiber Towel
18 Black plastic Mouse pad
19 Black plastic Sole
20 Black plastic Flip flops
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Report No.: CTT180630428ENR2 Date: Jun. 26, 2018 Page 6 of 8

Photo of Sample:
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Report No.: CTT180630428ENR2 Date: Jun, 26, 2018 Page Tof 8

Photo of Sample:
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Report No.: CTT180630428ENR2 Date: Jun. 26, 2018 Page B of 8

Photo of Sample:

End of Report™"
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